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MANAGEMENT of GENERALISED

CONVULSIVE STATUS EPILEPTICUS in
ADULTS

TARGET AUDIENCE Secondary Care

PATIENT GROUP This guideline outlines the general management of convulsive
status epilepticus in adults (those = 16 years old)

Clinical Guidelines Summary

Convulsive status epilepticus (continuing or recurrent seizures over 5 minutes, or without recovery) is a
medical emergency with a 16—39% mortality rate. There is a risk that seizures will cause cerebral damage if
not controlled within 30 minutes of onset.

This guideline outlines the general management of convulsive status epilepticus in adults (those = 16 years
old) and is based on the SIGN guideline for diagnosis and management of epilepsy in adults and up-to-date
trial information. Treatment may differ in individual clinical circumstances. Consult specialist guidelines for
advice on the management of status epilepticus in pregnant patients.

A guideline is intended to assist healthcare professionals in the choice of disease-specific treatments.

Clinical judgement should be exercised on the applicability of any guideline, influenced by individual patient
characteristics. Clinicians should be mindful of the potential for harmful polypharmacy and increased
susceptibility to adverse drug reactions in patients with multiple morbidities or frailty.

If, after discussion with the patient or carer, there are good reasons for not following a guideline, it is good
practice to record these and communicate them to others involved in the care of the patient.

The management of convulsive status epilepticus is outlined in the treatment pathway below, more detail
regarding choice, dosage and administration of antiepileptic drugs can be found by following the relevant
links throughout the document.
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Stg ge 1 Immedizte Measures

. Cpen and maintzin airway

. Give oxygen

0-5 minutes . Assess cardisc and respiratory function
. Sacure Intravenous sccess im large veins
. Check blood glucosze

. Check temperature

. Time seizure from onset

Give OMNE of the following drugs depending on local aveilability. Do not mix benzodiszepines:

Sta ge 7 . Lorazepam up to 3mg Intravenausly, given as Zmg intravenously over 1 minute, if ssizure not terminating give a further 2mg intravenously after 2-3 minutes

. Diazepam 10mg Intravenously or rectally. Maximum rate Smg/minute. Risk of respirstory depression. Give Smg of Diazepam in the elderly or patients less than 50kg
. Midazolam 10mg buccally, intranzsally® or intramuscularky** (off-label). Give Smg of Midazolam in the elderly or patients less than S0kg

> 3 minutes *Intranazzl midazolzam: Use the buccal preparation. Half the dose in each nostril. **Intramuscular administration: use 10mg/2ml ampoules [stored in CD cupboard)
Administer a repeat dose of benzodiazepine at 10 minutes if there is no response

Determine asticlogy
. Any suggestion of hypoglycaemia: give 100ml of glucoss 20% intravenously. If no intravenous access Lmg intramuscularly glucagon. Check blood glucoss again after 10 minutes
. Any suggestion of alcohol ghyse or impaired nutritional status: give thiamine intravenously (as 2 pairs of Pabrines® ampoules)
. Give usual antiepileptic drug [AED) treatment if not already given — can be given via nasqseitric tube if zirway secured
. Consider approprizte antibictic,/antiviral if any concern about CHS infection
. Take bloods: LHEs, LFTs, FEC, Coagulation screen, Glucose, CK, Calcium, Magnesium, Blogd culture, Blood Gas, Alcohol and toxicology screen, AED levels

If status persists, give OME of the following AED loading doses:

Stage 3
g - Intravenous Levetiracetam, (off-label] 60mg/kg. max: 4500mg/dose. See page 4 for dossge and administration instructions
lor

Intrawvenous phenytoin 13mg/kg. max 1800mg/dose. Ses page & for dosage and administration instructions

10-30 minutes .

See Appendix a for guidance on indications/cautions to guide AED chaoice

If seizure is not terminating call 1CU to inform them of the patient and contact neurclogy for advice

If seizures continue or reocour in patients who are haemodynamically stakls then consider another stage 3 AED

If status persists at 30-50 minutes, induce general anassthesia in 2n appropriate setting with midazolam, propofol, thiopentone or phenobarbital (unlicensed) according to local protocols and continue
management in ICU setting

Stage 4
30-60 minutes MNate anassthetic agents MUST only be prescribed by doctors with training, skills and experience in their use (anzesthetists, intensivists or emergency physicians). If ongoing non-convulsive ssizures 2
possibility [e.g. persistent low GCS) then consider contacting neurophysiclogy for advice regarding the need for EEG.

Chrer next 24-48 hours optimise doses and levels of non — anaesthetic anti-epileptic drugs and, if no electrical or clinical evidence of ongoing seizures, withdraw anaesthesia to assess response

Lead Author Jennifer Murphy Date approved March 2024
Version 1 Review Date March 2027

Uncontrolled when printed - access the most up to date version on www.nhslguidelines.scot.nhs.uk




NHS

Lanarkshire

Management of generalised convulsive status epilepticus in adults

Ongoing Management once seizures controlled

Seek neurology advice regarding ongoing management but do not delay starting maintenance therapy if
advice not immediately available.

Usual starting
dose
Intravenous/
Oral 300mg
ONCE a day

Drug Usual Time after loading Considerations
Starting dose to start first
dose maintenance dose
Levetiracetam Intravenous/ If eGFR (ml/min): - Reduce dose in renal impairment. If eGFR
Oral 1000mg (ml/min):
TWICE aday | .>50 =6 hours
(if eGFR +>50 = 1000mg TWICE a day
>50ml/min) » 30-50 = 12 hours
» 30-50 = 750mg TWICE a day
» <30 = 24 hours
» <30 = 500mg TWICE a day
Renal replacement therapy: 500-1000mg once
daily — contact renal team to discuss timing of
dialysis.
- Check interactions in the BNF
Phenytoin Intravenous/ 12 - 24 hours - Check level 2-4 hours post Intravenous loading
Oral 3 - dose, if subtherapeutic a top up dose may be
5mg/kg required
ONCE a day

- see link how to interpret level for albumin -
Seek pharmacy advice for patients requiring
liquid or NG administration

- Check interactions in the BNF
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Levetiracetam Dosage and Administration Advice in Status Epilepticus

Levetiracetam Intravenous 60mg/kg, single dose; infuse over 15 minutes. Maximum dose 4500mg.

Cautions: Renal impairment (no reduction in loading dose is necessary — see page 3 for reduced

maintenance doses in renal impairment)

Levetiracetam
Weight (kg) Daose (mg) Valume of S500mgfSmi Administration
(60mg/kg) injection
35-44 2100 1
45.54 2700 27 Give in 100m| Nacl 0.9%
£5-54 3300 13 Give over 15 minutes
65-74 31000 19 For doses greater than
3000mg, remove and discard
75.84 4500 a5 30mils of NaCl 0.9% from the
bag prior to adding
2505 4500 a5 levetiracetam.
=95 4500 45

Use of levetiracetam in status epilepticus is ‘off-label’ but is approved for use in this way within NHSL, an
unlicensed medicine form does not need to be completed for use in this indication.

Please state the infusion time when prescribing on the medicine chart or HEPMA
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Phenytoin Dosage and Administration Advice in Status Epilepticus
Phenytoin 18mg/kg Intravenous, single dose, maximum dose 1800mg.
Contraindications: Heart block, bradycardia, porphyria.

Cautions: liver disease, check drug interactions (phenytoin is an enzyme inducer).

Table 1: Phenytoin Intravenous (IV) loading dose (if no phenytoin present)

Phenytoin
Volume of IV phenytoin
Weight (kg) " (mi) Administration

[vial = 250mg/Sml)

Infuse through large vein.
35-44 700 14 Flush well with sadium chloride 0.9%
befare and after phenytoin infusion

Ao-od 900 18 Rate: Give over 30-40 minutes
(=50mg/min). In elderly or known
£5.54 1100 33 heart disease give over B0minutes

Dilution: |deally give undiluted via
65-74 1250 25 syringe pump.

If dilution essential, dilute doses <1g
in 100ml and doses >1g in 250mil

15-84 1450 23 MaCl 0.9%. Give through an in-line
filter (0.22 -0.5 microns) via infusion
-
85.65 1600 12 pump

Monitoring: Continuous BP, ECG and
85 1800 316 RR monitaring required (risk of
hypotension/bradycardia)

*Administration of diluted solution should commence immediately after the mixture has been prepared and be completed within 1
hour.

Check level (target: 10-20mg/L): 2-4 hours post Intravenous loading dose, if subtherapeutic a top up dose
may be required.

‘Top up’ loading dose of phenytoin for status epilepticus
If phenytoin is already present but the patient is still not controlled, a ‘top-up’ loading dose may be useful.

Phenytoin sodium top up dose (mg) = (20 — measured concentration (mg/L)) x 0.7 x wt (kg)

ALBUMIN: albumin level can affect the interpretation of phenytoin concentrations— see link or contact pharmacy
for advice
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Table 2 gives the approximate increase in concentration following doses of 250 — 750mg. Table 2:

Phenytoin ‘top-up’ dose

Concentration increase with “top-up” dose
Dose/Weight Sokg G0kg 70kg BOkg
250mg TmgfL omg/L SmgsfL 4.5mg/fL
S00mg 14mgfL 12mg/fL 10mg/L SmgfL
T50mg 21mgfL 18mg/L 15mg/| 13.5mgfL
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Appendix a: Indications and cautions for stage 3 antiepileptic drugs in the treatment of status

epilepticus

Drug

May be preferred:

Cautions to consider:

Levetiracetam

Already taking levetiracetam
and suspected poor
adherence

Alternatives contraindication
or previously ineffective

Known allergic reaction
Reduce maintenance dose
in renal impairment

Mood or behavioural
disorder (may worsen

Alternatives contraindication
or previously ineffective

e Favourable side effect and symptoms)
interaction profile
Phenytoin e Already taking phenytoin Bradycardia
and suspected poor Heart Block
adherence Porphyria

Known allergic reaction
Caution in liver disease
Administration via NG tubes
can be problematic
Therapeutic drug monitoring
required
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